Be prepared! - Once hospitalized, things become very complicated and dangerous. Your access to life-saving treatments will
likely be obstructed. Use the wellness and home-based Covid treatments protocols below to stay healthy and out of the
hospital.

The treatment protocols listed below outline methods for treating COVID-19. For more specific
guestions about your unique situation, please consult a physician.

Prophylactic HCQ Protocol

This is not medical advice. Every situation is unique, and every person must check with his or her own physician, especially if
you are taking any other medication.

Hydroxychloroquine 400 mg. twice a day on the first day + elemental zinc 50 mg. daily then

Hydroxychloroquine 400 mg. weekly + zinc 50 mg. daily
Hydroxychloroquine tablets in the USA are 200 mg. Two can be taken together at the same time or separated by hours-days, as
long as a person takes 400 mg. weekly. Currently there are studies underway to see if 200 mg weekly is sufficient.
This protocol is used across the world. For example, see the country of India in the White Paper (reference 19). In this example,
the National Task for the COVID-19 constituted by Indian Council of Medical Research recommendations for HCQ for prophylaxis
of SARS-CoV-2 infection for selected individuals.

Wellness Protocol

Dr. Teryn Clark @MdTeryn
THIS IS NOT MEDICAL ADVICE. Every situation is unique and every person must check with his or her physician, especially if
you are taking any other medication.
Age >15
Quercetin 500 mg. twice daily, Zinc 50 mg daily, Vitamin D 2000 lu daily, Melatonin 3-6 mg. nightly (exclude if <25)
Age< 15
Elderberry and Zinc gummies

Source: https://americasfrontlinedoctors.org/treatments/hydroxychloroquine/treatment-protocols

The links below include pre-hospital protocols, information, research, and directories.

Aesthetics Advisor Directory of Doctors (by State) Prescrlbmg Effective Outpatlent COVID- 19
Therapy: https:

American Association of Physicians and Surgeons (AAPS) - Practices Offering Early Treatment for

Covid: https://aaps.wufoo.com/reports/z1tdq8q714w7gyi/

AFLDS Covid-19 Resources including telemedicine services, prophylactic and active infection
protocols: https://americasfrontlinedoctors.org/treatments

Directory of Doctors Prescribing Covid-19 Outpatient Therapy: https://www.exstnc.com/

Dr. Zelenko Prophylactic Protocol: https://vladimirzelenkomd.com/prophylaxis-protocol


https://twitter.com/MdTeryn
https://americasfrontlinedoctors.org/treatments/hydroxychloroquine/treatment-protocols
https://www.aestheticsadvisor.com/2021/02/find-doctor-prescribe-hydroxychloroquine-ivermectin.html
https://aaps.wufoo.com/reports/z1tdq8q714w7gyj/
https://americasfrontlinedoctors.org/treatments/
https://www.exstnc.com/
https://vladimirzelenkomd.com/prophylaxis-protocol/
https://vladimirzelenkomd.com/prophylaxis-protocol/

FLCCC COVID-19 provider list:

FLCCC Covid-19 Prevention & Early Outpatient Protocol (I-MASK+): https://covid19criticalcare.com/covid-19-protocols/i-
mask-plus-protocol/

FLCCC Pharmacy List: https://covid19criticalcare.com/pharmacies

HCQ Availability Maps:
https://americasfrontlinedoctors.org/treatments/hydroxychloroquine/hcq-map

Nebulize Peroxide — A Simple Remedy for Covid-19: https://www.lewrockwell.com/2021/02/joseph-mercola/nebulized-
peroxide-a-simple-remedy-for-covid-19/

REGENERON (monoclonal antibodies) infusion centers: https://protect-public.hhs.gov/pages/therapeutics-distribution

Rx Local Pharmacy Finder to investigate local pharmacies: https://pharmacyfinder.rxlocal.com/pharmacyfinder

At-home treatment E-books:

Rapid Virus Recovery - Thomas E. Levy, MD, JD: https.//rvr.medfoxpub.com/

A Guide to Home Based Covid Treatment: Step-By-Step Doctors' Plan That Could Save Your Life — Jane Orient, MD &
Elizabeth Lee Vliet, MD: https://faculty.utrgv.edu/eleftherios.gkioulekas/zelenko/aaps-Guide-to-Home-Based-Covid-

Treatment.pdf

Self-Quarantine Protocol

Room Air
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AAPS Early Treatment and Preventative Protocol


https://covid19criticalcare.com/ivermectin-in-covid-19/how-to-get-ivermectin/
https://covid19criticalcare.com/pharmacies/
https://www.lewrockwell.com/2021/02/joseph-mercola/nebulized-peroxide-a-simple-remedy-for-covid-19/
https://www.lewrockwell.com/2021/02/joseph-mercola/nebulized-peroxide-a-simple-remedy-for-covid-19/
https://pharmacyfinder.rxlocal.com/pharmacyfinder
https://rvr.medfoxpub.com/
https://faculty.utrgv.edu/eleftherios.gkioulekas/zelenko/aaps-Guide-to-Home-Based-Covid-Treatment.pdf
https://faculty.utrgv.edu/eleftherios.gkioulekas/zelenko/aaps-Guide-to-Home-Based-Covid-Treatment.pdf

Source:

Call your doctor fo discuss treatment at first sign of symploms.
COVID-19 EARLY TREATMENT Protocol Example
Low Risk Patients (over-the-counter drugs):
1. Elemental Zinc 50mg 1 time a day for 7 days
2. Quercetin 500mg 2 times a day for 7 days (also consider Curcumin,
EGCG, and
3 Vitamin D3 4,000k to 10,000iu 1 time a day for 7 days
4. Vitamin C 1,000mg to 3,000mg 1 time a day for 7 days
5. N-acetyl cysteine (NAC) 600mg 2 imes a day for 7 days
6. Rest, oral fluids and close follow up with doctor

High Risk Patients (includes prescription-enly drugs):
1. Elemental Zinc 50mg 1 tme a day for 7 days

3 mmimawhﬁmu
Doxycyciing 100mg 2 times a day for 7 days

4. Vitamin D3 4,000 to 10,000iu 1 time a day for 7 days

5. Vitamin C 1,000mg to 3,000mg 1 time a day for 7 days

6. N-acetyl cysteine (NAC) 600mg 2 limes a day for 7 days

7. Rest, oral fluids and close followup with dotcor

Additional freatments customized for every patient,
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{wo days, continue daily uniil recovered (max 5 days)'
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3. Dexamethasone 6mg 1 time a day
4. Blood thinners [qmmm1mamyhrﬁm
5. Home Oygen
Low risk pafient. Younger than 45, no comorbadibes. and dincally stable
High risk patient: Cicher fuan 45, younger than 45 with comorbidSes, or cinically unsiable
Nota that treatmert may ba extended beyond 7 days by your doctor in certain sihuations.
Certain natraceutcals i b ten for longer penods o ven consernd o longlomn dady use

The protocols presented here are largely based on those
developed by Dr. Zelenko. hips:/www viadimirzelenkomd com
See C19PROTOCOLS.COM for the latest treatment and
prevention protocols, and links to the most current science.

[HIS i ION IS NOT INDIVIDUAL IZE L AL AUVILE
Treatment decisions should be mads batween a patient and a physician.
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COVID-19 PREVENTATIVE Protocol Example

Low and Moderate Risk Individuals:

1. Elemental Zinc 25mg 1 time a day

2. Vitamin D3 4,000iu to 10,000iu 1 time a day

3. Vitamin C 1,000mg fo 3,000mg 1 time a day

4. Quercetin 500mg 1 time a day (also consider Curcumin, Epigaliocate-

chin-gallate (EGCG), and Resveratrol)

5. Post exposure, add ivermectin 0.2 mg/kg on day 1 and 3°

6. Vaccination (when available and after speaking to your doctor).

Protocol for High Risk Individuals:

1. Elemental Zinc 25mg once a day

2. Vitamin D3 4,000iu to 10,000 1 time a day

3 Vitamin C 1,000mg to 3,000mg 1 time a day

4. Hydroxychloroguine (HCQ) 200mg 1 time a day for 5 days, then 1 ime
per week. (also consider Quercetin, Curcumin, EGCG, and Resveralrol)

5. Ivermedin 0.2 mglkg on days 1 and 3, then one dose every 2 weeks'
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THIS INFORMATION IS NOT INDIVIDUALIZED MEDICAL ADVICE. These medi-
cines and nutraceuticals are not cures for COVID-19, but scientific research
suggests they may reduce risk of merbidity and mortality, hospitalization & death.
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Dr. Zelenko Protocol (>45 yrs old)

ZELENKO COVID19 PROTOCOL (moderate/high risk, > 45 yrs old)

Items in orange are available OTC, others are prescription

Prophylaxis Treatment
1000mg, daily Vitamin C same 1000mg, 7 days
50001U 125mcg, daily Vitamin D3 double  |10000I1U 250mcg, 7 days
OR
500001U, 1-2 days
25mg, daily Elemental Zinc double  |50mg, 7 days
Zinc lonophore

500mg, daily Quercetin double  |500mg, 2x - 7 days

OR - OR
400mg, daily Epigallocatechin-gallate (EGCG) same 400mg, 1x - 7 days

OR - OR
200mg, 5 days, 200-400mg weekly Hydroxychloroquine (HCQ) double  |200mg, 2x - 5-7 days

OR - AND/OR
0.2mg/kg, day 1 & 3, weekly lvermectin (IVM)* double  |0.4-0.5mg/kg, 5-7 days

*Example: IVM dosage for 200Ib person (90kg) - Prophylaxis 18mg, Treatment 36mg-45mg
Antibiotic
. Azithromycin (Z-PAK) add 500mg, 1x - 5 days
OR
- Doxycycline add 100mg, 2x - 7 days
Other Treatment Options

corticosteroid
corticosteroid
corticosteroid
blood thinners
anti-inflammatory

Dexamethasone 6-12mg 1 time a day for 7 days or

Prednisone 20mg twice a day for 7 days, taper as needed

Budesonide 1mg/2cc solution via nebulizer twice a day for 7 days
Blood thinners (i.e. Lovenox, Eliquis, Xarelto, Pradaxa, Aspirin)

Colchicine 0.6mg 2-3 times a day for 5-7 days
Monoclonal antibodies
Home IV fluids and oxygen

americasfrontlinedoctors.org/treatments/hydroxychloroquine/treatment-protocols



https://americasfrontlinedoctors.org/treatments/hydroxychloroquine/treatment-protocols

Efficacy of Covid-19 outpatient/pre-hospital treatment studies and publications:

https://www.sciencedirect.com/science/article/pii/S0924857920304258
https://www.ncbi.nlm.nih.gov/pmc/articles/PMC7365891/
https://pubs.acs.org/doi/10.1021/jf5014633

https://vdmeta.com/
https://www.ncbi.nlm.nih.gov/pmc/articles/PMC7318306/
https://pubs.acs.org/doi/10.1021/jf5014633
https://www.sciencedirect.com/science/article/pii/S0924857920304258
https://ivmmeta.com
https://www.nejm.org/doi/full/10.1056/NEJM0a2021436
https://www.ncbi.nlm.nih.gov/pmc/articles/PMC7392554/

https://www.medrxiv.org/content/10.1101/2021.01.26.21250494v1
https://www.cureus.com/articles/64807-prophylactic-role-of-ivermectin-in-severe-acute-respiratory-syndrome-

coronavirus-2-infection-among-healthcare-workers

With medical errors being the 3 leading cause of death in the United States, being hospitalized with Covid-19 and subject to
government mandated Covid-19 protocols can turn into an unnecessary death sentence.

Medical error—the third leading cause of death in the uUs:



https://www.sciencedirect.com/science/article/pii/S0924857920304258
https://www.ncbi.nlm.nih.gov/pmc/articles/PMC7365891/
https://pubs.acs.org/doi/10.1021/jf5014633
https://vdmeta.com/
https://www.ncbi.nlm.nih.gov/pmc/articles/PMC7318306/
https://pubs.acs.org/doi/10.1021/jf5014633
https://www.sciencedirect.com/science/article/pii/S0924857920304258
https://ivmmeta.com/
https://www.nejm.org/doi/full/10.1056/NEJMoa2021436
https://www.ncbi.nlm.nih.gov/pmc/articles/PMC7392554/
https://www.medrxiv.org/content/10.1101/2021.01.26.21250494v1
https://www.cureus.com/articles/64807-prophylactic-role-of-ivermectin-in-severe-acute-respiratory-syndrome-coronavirus-2-infection-among-healthcare-workers
https://www.cureus.com/articles/64807-prophylactic-role-of-ivermectin-in-severe-acute-respiratory-syndrome-coronavirus-2-infection-among-healthcare-workers
https://www.hcp.med.harvard.edu/sites/default/files/methodsmakarydaniel_2016_bmj%20%281%29.pdf

